

**CERTIFICATE OF ANALYSIS**

Nature of the sample	:3 Ply Surgical Masks	Test Started on	:17.02.2020
Customer Ref No	:N.S	Test Completed on	:19.02.2020
Brand Name	:N.S	Sample Quantity	:5Pcs
Sampling Method	:N.S	Sample Pkg	:N.S
Batch No	:M.2P-PE-02	Best Before Date	:N.S
Mfg.Date	:15.02.202	Any Other Information	:N.S

SI NO	Test Parameters	ASTM Level 2 Standard	Results
1	Moderate Fluid Resistance	120mmHg	125.5 mmHg
2	Filtration efficiency	<b>BFE ≥ 98%</b> <b>PFE ≥ 98% @0.1_micron</b>	<b>BFE ≥ 99.10%</b> <b>PFE ≥ 98.76% @0.1 micron</b>
3	Breathability- Delta P	<5.0mm H <sub>2</sub> O/cm <sup>2</sup>	<4.7mm H <sub>2</sub> O/cm <sup>2</sup>
4	Flame Spread	Class 1	Class 1

The Sample meets ASTM Level 2 Standards.



Authorized Signatory

**\*\*End of Report\*\***